SPARE PARTS LIST:

SIN

Description

QTY

[a—

Handle

—

Air vent

Lid

Lid hook

Cooking grid

Charcoal grid

Fire bowl

Ash catcher

O |0 | Q [N |n|h|WIN

Right side table

wooden slat

W | = | = = [ = [ = [ = | =

Left side plate

wooden slat

(O8]

11

L support tube

12

U support tube

13

Short leg

14

Long leg

15

Long support tube

16

Bottom shelf

17

Wheel

Axes

Screw (M5x35)

W= (N[ = [N

(o)

Screw (M5x8)

Screw (M5x 12)

Screw (M4x8)

Nut (M5)

BAl— N W

—

Nut (M4)

Washer

QT mg 0w »>g

Lock nut (M8)

o ||

(13)

ay

(16)

—<18)

(H)
(17)

ASSEMBLY STEPS:

SIZE: 29"21cm page1-2

SIZE: 29*21cm page2-2




